
 

 

Optimisation of Water Treatment Works using Monte-Carlo 
Methods and Genetic Algorithms 

by 

Roger William Swan 

A thesis submitted to the 

University of Birmingham 

for the degree of 

DOCTOR OF PHILOSOPHY 

College of Engineering and Physical Sciences 

School of Civil Engineering 

University of Birmingham 

January 2015 



 
 
 
 

 
 
 
 
 

University of Birmingham Research Archive 
 

e-theses repository 
 
 
This unpublished thesis/dissertation is copyright of the author and/or third 
parties. The intellectual property rights of the author or third parties in respect 
of this work are as defined by The Copyright Designs and Patents Act 1988 or 
as modified by any successor legislation.   
[...]
values 

CSTRs t/�̅	nearest t/�̅	range 

1 0.105 0.000 to 0.186 
2 0.266 0.186 to 0.317 
3 0.367 0.317 to 0.402 
4 0.436 0.402 to 0.461 
5 0.487 0.461 to 0.506 
6 0.525 0.506 to 0.541 
7 0.556 0.541 to 0.569 
8 0.582 0.569 to 0.593 
9 0.604 0.593 to 0.613 

10 0.622 0.613 to 0.630 
11 0.638 0.630 to 0.645 
12 0.652 0.645 to 0.659 
13 0.665 0.659 to 0.671 
14 0.676 0.671 to 0.682 
15 0.687 0.682 to 0.691 
16 0.696 0.691 to 0.700 
17 0.704 0.700 to 0.708 
18 0.712 0.708 to 0.716 
19 0.720 0.716 to 0.723 
20 0.726 0.723 to 0.729 
21 0.733 0.729 to 0.735 
22 0.738 0.735 to 0.741 
23 0.744 0.741 to 0.746 
24 0.749 0.746 to 0.751 
25 0.754 0.751 to 1.000 



86 

 

In order that representative chlorine consumption is calculated for varying chlorine doses, it is 

necessary to have a set of parallel CSTRs, with no decay modelled, so that residual chlorine 

concentration can be compared. Where the inlet chlorine is modelled as a consistent 

concentration this additional set of CSTRs with no decay modelled, is unnecessary. 

3.8.4 THM formation 

The likelihood of harmful concentrations of disinfection by-products being formed is addressed 

by using trihalomethanes (THMs) as a reference pollutant. 

The kinetics of THM formation are complex and no analytical-mechanistic models exist. The 

modelling approach taken here is based on the methodology that links the formation of THMs 

to free chlorine consumption (Equation 3-21) following Clark and Sivaganesan (1998), Hua 

(2000) and Brown et al. (2010). The practical application of this method at operational sites is 

dependent on accurate measurement of chlorine consumption. 

 G�Q = �"�!��� − ��$ Equation 3-21 

Where: KTC = coefficient of proportionality between TTHM and chlorine consumption (µg/l 

per mg/l); Cl0 = chlorine dose (mg/l); Cl = residual chlorine (mg/l). 

KTC values reported by Hua (2000) and Brown (2009), for data from three and six WTWs in 

the West Midlands, were 45 and 34 µg/l per mg/l free chlorine consumed respectively. A 

conservative value of 45 µg/l per mg/l is used here to reduce the likelihood that THM production 

is underestimated. The TOC value used in Equation 3-17 and Equation 3-18 represents pre-

chlorination concentration taking into account TOC removal due to clarification, filtration and 



87 

 

GAC adsorption. The bromide concentration is taken as the raw water concentration as it is not 

removed effectively by conventional treatments pre-chlorination (Brown, 2009). 

3.8.5 Chlorination alkalinity modelling 

The influence of coagulants on alkalinity and pH is discussed in section 3.3.3. It is shown that 

the addition of coagulants reduces the alkalinity of the water. The addition of free chlorine at 

the super chlorination stage and some dechlorinating substances also reduces the alkalinity of 

the water further. In order that the final water entering the distribution network has enough 

buffering potential to reduce the risk of corrosion, slaked lime is often added to increase the 

alkalinity. A representative dose of slaked lime that results in the alkalinity of the final water 

returning to its raw water value is applied in this work. 

Whether chemicals increase or decrease the alkalinity is dependent on if the chemicals added 

are hydrogen donators or acceptors (donators decrease alkalinity). The influence of the 

individual chemicals on the alkalinity is given in greater detail in Appendix B. 

  



88 

 

3.9 Summary 

This chapter described the models that were produced for processes typically applied to lowland 

surface water sources in the UK. The models were developed using case study data from 

Trimpley WTW from July 2011 and January 2012. Models were produced for coagulation, 

DAF and HBC clarification, RGF, GAC and super chlorination. The models described in this 

chapter are used to model Trimpley WTW in greater detail (see chapter four) and to perform 

theoretical optimisations of Trimpley WTW (see chapter five). 

Static and dynamic models were produced for each treatment process as modules using 

MATLAB/Simulink. This was done so that the accuracy of these types of models could be 

compared. These modules could then be used in parallel or series to model different WTW 

designs. 

The removal of TOC due to the addition of ferric or aluminium salt coagulants was represented 

using the model developed by Edwards (1997) along with a carbonate model similar to the 

method described in Najm (2001). A coagulant dosing algorithm was also developed. This 

algorithm predicted the coagulant concentration required to limit clarified TOC below a 

designated concentration. 

HBC clarification was modelled dynamically, based on the model reported in Head et al. 

(1997). If the floc blanket within the dynamic model is assumed to remain consistent and the 

flow though the blanket assumed to be plug flow then the model simplifies to an exponential 

decay model. This simplified model was used to represent the process statically. 

The static DAF model was based on the model reported in Edzwald (2006) but with separation 

assumed to be perfect. The dynamic model, which was influenced by the model presented in 



89 

 

the OTTER program (WRc, 2002), defined the entire tank as the contact zone and modelled the 

degree of mixing through the use of multiple CSTRs. 

Rapid gravity filtration was modelled using the Bohart & Adams equation (1920), with the 

dynamic model being enhanced through the addition of running means for clarified turbidity 

and superficial filtration velocity and backwashes triggered by elevated head loss or filtered 

turbidity. 

Based on a study of TOC removal efficiency of other WTWs in the region (Brown et al., 2011b), 

a representative proportional reduction in TOC concentration due to filtration and GAC 

adsorption was applied. Solids removal by GAC was not modelled as this is not the processes 

primary purpose and solids removal can reduce the efficiency of the overall adsorption process. 

The degree of disinfection achieved was specified as the CT value. In order to calculate this, 

the residual free chlorine concentration and retention time (as t10) had to be determined. Bulk 

decay rate parameters were developed using a range of relationships reported in Brown (2009) 

for different ranges of detention time for WTWs in the West Midlands. A relationship also from 

Brown (2009) for the initial five minute decay was also developed. 

Through analysis of the case study chlorination data, some additional mechanisms that could 

require modelling were identified. The contact tank inlet concentration was seen to vary 

substantially in the case study data. It was found that modelling the inlet concentration as a 

representative, consistent value did not reduce the accuracy of the predicted residual 

concentration greatly (see Figure 3-5 and Figure 3-6). The draw-off from partially treated water 

for backwashing resulted in the contact tank discharge rate reducing by approximately 10%. 

This mechanism will need to be considered in future contact tank models.



90 

 

4 CASE STUDY 

The water treatment works (WTW) process models are used to simulate an operational site, in 

order to test their accuracy, when observed time series and Monte-Carlo operating conditions 

are applied. This chapter describes the site modelled, the methods that used to adapt the general 

models (see chapter three) to the specific site, the data used to calibrate and verify the model 

and the verification results. 

4.1 Overview 

Trimpley WTW is located in rural Worcestershire, England. The water treated at Trimpley is 

abstracted from the River Severn on a lowland reach before being impounded in a reservoir. 

Water abstracted from the reservoir can either be treated on site or transferred to supplement 

the supply of Frankley WTW, a larger works in Birmingham. Trimpley WTW has a maximum 

treatment capacity of 2500 m3/h (60 Ml/d) (Severn Trent, 2011). 

4.1.1 Trimpley WTW Description  

Figure 4-1 shows a schematic of Trimpley WTW. This figure illustrates what treatment is 

carried out at the site. The site had an observed abstraction rate of approximately 1570 m3/h 

(38 Ml/d) and a discharge of 1350 m3/h (32 Ml/d) in 2011. 

  



91 

 

Figure 4-1 Schematic of Trimpley WTW, adapted from Severn Trent (2012b) 

Source water is abstracted from the River Severn through bar screens and band screens before 

being stored in Trimpley Reservoir. This reservoir has a storage capacity of approximately one 

week and acts as a buffer to variation in river water quality. It also allows abstraction from the 

river to be stopped if the quality falls below an acceptable level, causing less disruption to 

supply. Water treated at Trimpley is divided into two treatment streams, one of which has floc 

blanket, hopper bottomed clarifiers (HBCs) (shown in cyan) and the other dissolved air 

flotation (DAFs) clarifiers (shown in magenta). In both streams the water has ferric sulphate 

coagulant added before flocculation and clarification. In the HBC stream a lower coagulant 

concentration of approximately 15 mg/l (as Fe3+) is dosed before a static mixing chamber 

leading to multiple HBCs. The DAF stream has a higher coagulant dose of approximately 17 

mg/l (as Fe3+) added before the flocculators. Post clarification, the waters are blended together 



92 

 

before being filtered through dual media (anthracite/sand) rapid gravity filters. The water then 

passes through a balance tank, to reduce the fluctuations in discharge that are caused by the 

backwashing of the filters, before being treated by granular activated carbon (GAC) adsorbers. 

Chlorine gas dosed upstream of the contact tank is controlled by a feedback loop that is 

dependent on the free chlorine concentration entering and exiting the contact tank. Disinfected 

water has sodium bisulphite added to reduce the free chlorine to a suitable residual 

concentration for distribution. To help reduce corrosion of the distribution network calcium 

hydroxide, traditionally called slaked lime, is added to increase the pH and orthophosphoric 

acid is added to encourage a protective coating to form in the distribution network. The water 

then enters a mixing tank before being distributed between Trimpley Top Reservoir and a 

supply main to Hollywaste Reservoir. Water abstracted from Trimpley Reservoir can 

optionally be diverted from Trimpley to Frankley WTW (shown in green). This transferred 

water goes to a flash mixer before entering the Frankley header tank, which reduces 

fluctuations in discharge for pumping to Birmingham. 

Throughout the WTW, in-line sensors measure specific water quality parameters at 15 minute 

intervals. These data are transferred to an electronic supervisory control and data acquisition 

(eSCADA) system, stored on site, and archived off site remotely by an external agency, CSE 

Servelec. All of the parameters investigated, as part of this project, are shown on Figure 4-1 in 

blue. 

4.1.2 Treatment process details 

All the treatment processes modelled at Trimpley are specified using information from 

inspection, documentation, eSCADA data and operator knowledge. The specification of the 



93 

 

processes is shown in Table 4-1 and diagrams showing the dimensions of the HBC and DAF 

clarifiers are shown in Figure 4-2 and Figure 4-3. The dimensions from the site schematics are 

in agreement with measurements taken onsite to within ± 1 m. 

Figure 4-2 HBC tank dimensions  

Figure 4-3 DAF tank dimensions 

  



94 

 

Table 4-1 Treatment process details 
Process Number of 

units 

Dimensions Individual tank 

discharge and 

contact time 

Chemical dose & 

other operational 

parameters 

Hopper 
bottomed 
clarifiers 

10 in 
continuous 
use 

Surface length: 
10.00 m 
Surface width: 
10.00 m 
Depth top square section: 
1.83 m 
Depth hopper section: 
7.62 m 
Base length: 
2.00 m 
Base width: 
2.00 m 
Volume: 
498 m3 

Discharge: 
65 m3/h 
Contact time: 
7.5 h 
 

Ferric sulphate: 
15 mg/l 

Dissolved 
air 
flotation 
clarifiers 

7 available, 
brought 
into service 
as required 

Width: 
5.12 m 
Initial depth: 
1.65 m 
End depth: 
2.23 m 
Contact zone length: 
1.09 m 
Contact zone volume: 
9.2 m3 
Separation zone length: 
6.78 m 
Total volume: 
78 m3 

Discharge: 
240 m3/h  
Contact time: 
20 min 

Ferric sulphate: 
17  mg/l 
Air supply: 
7 mg/l  
Saturator pressure: 
4 absolute bar 
Recycle rate: 
10% 

Rapid 
gravity 
filters 

8 in 
continuous 
use 

Length: 
13 m 
Width: 
4.5 m 
Top anthracite depth: 
0.60 m 
Middle sand depth: 
0.80 m 
Base gravel depth: 
0.40 m 

Discharge: 
180 m3/h 
Superficial velocity: 
3 m/h 

Backwash duration: 
48 hours 
Head loss limit: 
2 m  
Turbidity limit: 
0.5 NTU 

Contact 
tanks 

2 in parallel Length: 
32.18 m 
Width: 
7.5 m 
Operational depth: 
5 m 
Total volume: 
2400 m3 

Discharge: 
635 m3/h 
Contact time: 
115 min 

Free chlorine dose: 
1.6 mg/l 
Residual chlorine: 
1.3 mg/l 
Number of baffles: 
2 



95 

 

4.2 Data acquisition 

Archived quarter hourly eSCADA and monthly water quality assurance test data were provided 

by Severn Trent Water for Trimpley WTW initially for July 2011 and January 2012 for 

development of the WTW models. Further annual data sets from 2011 were then provided for 

calibration and for the first nine months of 2012 for verification. A data set for the entirety of 

2012 is not used due to incomplete data sets for some of the parameters required. The eSCADA 

data used is described in section 4.2.1. Manual monthly concentrations of alkalinity, bromide, 

trihalomethane, total organic carbon and measurements of UV254 absorbency and pH made by 

Severn Trent Services for the same period is described in section 4.2.2. 

4.2.1 eSCADA data 

The specifications of the sensors used is provided in Table 4-2. The turbidity of the water is 

manually measured for quality assurance at the reservoir intake and after clarification and 

filtration, and the free chlorine concentration is measured at the contact tank inlet and outlet 

manually by operators each day to highlight any possible malfunctioning in-line sensors. 

Sensors are identified as possibly being faulty and needing maintenance if the manual readings 

differ from in-line measurements by more than specified tolerance limits. The standard 

deviation between in-line and manual recordings recorded on log sheets at Trimpley works is 

also shown in Table 4-2. 

  



96 

 

Table 4-2 Specification of sensors used to calibrate and verify WTW models 
Parameter Location [SCADA ID] Specification Operators QA (2011) 

Temperature 
(°C) 

Intake from river [E521] YSI Sonde multi-head 
unit 
Resolution 0.01°C 
Accuracy ± 0.15°C  
(YSI, 2012) 

n/a 

Discharge 
(Ml/d) 

Pre HBCs [E23729] 
Pre DAFs [E4705] 
Post bank of filters [E4537] 
Post contact tank [E14635] 

Siemens’ Magflo 3000 
electromagnetic flow 
meters 
Accuracy ± 0.25%  
(Siemens, 1997) 

n/a 

Turbidity 
(NTU) 

Intake from reservoir 
[E22883] 
Post bank of HBCs [E14519] 
Post individual DAFs 
[E4525/E4526/E4527/E4531/
E4532/E4533/E4534] 
Post combined HBC & DAF 
[E4598] 
Post Individual filters 
[E4559/E4561/E4572/E4574/
E4586/E4588/E4600/E4602] 
Post bank of filters [E4564] 

Sigrist AquaScat WTM 
used throughout WTW 
except at filters and final 
waters where Hach 
1720D is used 
 
Hach 1720D 
Accuracy ± 2% or ±0.02 
NTU (whichever greater) 
from 0-40 NTU  
(Hach, 1999) 
 
Sigrist AquaScat WTM 
turbidity meters 
Resolution 0.001 FNU 
Accuracy not specified 
(SIGRIST, n.d.) 

Intake from reservoir 
n = 302 
Tolerance = 5 NTU 
σ = 4.6 NTU 
 
Post HBC 
n = 322 
Tolerance = 0.25 
σ = 0.08 
 
Post HBC & DAF 
n = 317 
Tolerance = 0.25 
σ = 0.13 
 
Post Individual filters 
n = 2162 
Tolerance = 0.1 
σ = 0.04 

Head loss 
(m) 

Post Individual filters 
[E4558/E4560/E4571/E4573/
E4585/E4587/E4599/E4601] 